

HOSPITAL
Medication Administration Record

FROM: _____ TO: _____

ICU ADMISSION ORDERS	0701-1500	1501-2300	2301-0700
Dopamine 1-5 mcg/kg/minutes to maintain B/P: START:			
Lidocaine 50 mg bolus IV to be followed by drip. START:			
Lidocaine (2 Gm/D5W 500 mL) 1-2 mg/minute drip to treat sustained VT or greater than 10 PVC's per minute. START:			
Amiodarone 150 mg in 100 mL D5W over 10 min START:			
Amiodarone 900 mg in 500 mL D5W at 1mg/min for 6 hours then reduce to 0.5 mg/min for 18 hours. START:			
Epine 0.5 mg IV for bradycardia < 50 accompanied by signs of hypoperfusion. START:			

VERIFIED BY:	INIT.	SIGNATURE	INIT.	SIGNATURE	INIT.	SIGNATURE
_____	_____	_____	_____	_____	_____	_____
_____	_____	_____	_____	_____	_____	_____

ALLERGIES: DIAGNOSIS:	DOB: _____ ACCT# _____ PT NA _____
------------------------------	--